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Sample name

AL 4B T H b 602040
Chinese | 3.7V, 400mAh, 1.48Wh

38 Lithium-ion Battery 602040
English | 3.7V, 400mAh, 1.48Wh

TR
Sample No.

01~43

ZAEA

Consignor

A s

Manufacturer

bR Wik
P 5 o

Test method
and criterion

BCEE (T fal s misim i g il 15 seambratF M)
ST/SG/AC.10/11/Rev.6, 38.3
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FER A W R, R 43.0%19.6*5.7mm
Appearance Silvery prismatic battery, size 43.0¥19.5*5.7mm
¥ 7 ‘T!I‘ C V7 /E
FERRECE A 2017-01-06 WiradicELN 2017-01-06 ~ 2017-01-16
Accepted date Test date
ST m R REERE . RB). phil . SMEERE. BYE. SREFSER. SRR
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
WA, ZFERFEEKEE (RT RS #ucE SRR bR
ST/SGIAC.10/11/Rev.6, 38.3 friEE K.
The sample has passed the test items of UNITED NATIONS "Recommendations
NN on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WSt ST/SGIAC.10/11/Rev.6, 38.3
Conclusion
%k H#(Issue date):  2017-01-17
H/E p
Comments
Gl o @ A% il & i (|5 / SEFR :
Compiler: Checker: ? o Approver:: J L=l
PRI T (R ITR TR B B A 71 5 12 7
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TEST %i'5 No.: STR17019238S
SEE R B AR UE SRR S e . =
Fe | R E 4R PrAERRAAHERK S WAL AL &IE
No Name of test Standard requirement or the clause Test result Test conclusion | Remarks
. number of standard
KA CeT i Rmiaimansc- seusm
1 A FFHEFNTY UN Manual of Tests and Criteria | WLHf3E 1 = /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.1 Test | See Appendix 1 Passed
TA
BEE TGy szum
2 R FrETY UN Manual of Tests and Criteria | WLp{3 2 &k /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 {45 T.2 Test | See Appendix 2 Passed
T.2
A E TR il seim
3 Rz FRUETNH UN Manual of Tests and Criteria | L3 3 aH% ,
Vibration ST/SG/AC.10/11/Rev.6, 38.3 {45 T.3 Test | See Appendix 3 Passed
T3
BKEE CeT i yiaimany 4y seugm
4 it FRiEFMY UN Manual of Tests and Criteria | JLIH3E 4 ey /
Shock ST/SG/AC.10/11/Rev.6, 38.3 X4} T.4 Test | See Appendix 4 Passed
T4
e BEE T fpiEmr g seigm
5 Ex?ernal FEMEFNE UN Manual of Tests and Criteria | W3 5 eyl /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 X34 T.5 Test | See Appendix 5 Passed
T.5
BEE (LT fyEmtac s
6 HIE FrETEY UN Manual of Tests and Criteria | W.[f{3 6 & /
Crush ST/SG/AC.10/11/Rev.6, 38.3 iX4% T.6 Test | See Appendix 6 Passed
T6
BEE LT BEyEimaat sz
7 SEF FrdEFNY UN Manual of Tests and Criteria | MLIf3 7 =y /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 X% T.7 Test | See Appendix 7 Passed
T7
BEE Ty seim
8 Ll g:N FruETIE) UN Manual of Tests and Criteria | JLHf{% 8 &% /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 {36 T.8 Test | See Appendix 8 Passed
T8
IR Nia 5 5 = 5
Téﬁt‘fzﬁﬁtm WSS 20°C-25°C; WIEERE: 45% - 75%
o, Ambient temperature: 20°C -25°C, Ambient humidity: 45% - 75%
condition
W51 H :
Test items
a7 N T 4 i 2
Subcontracted - » / Post /
test condition ISR = ame code
Subcontracted
Laboratory :
Hhik / AT /
Address Tel
YNGR SR A R A & F3TW, 127
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Appendix 1
s 1 MR H 44 5K 1= AL
No. Name of Test Items Altitude simulation
MR Before W5 After = -
RS | RIS HelanosT) Bl g
Sample No. | Sample status ERTLYS =y TEEEHE Bl T T 8 a?; )oss eslt (l;f) Test result
mi(9) Vi(V) mz(g) Va(V) e 9
HIKFEATH
01 1§;§§wcm@w 8.941 4.200 8.940 4.195 0.011 99.88 0
B4 To
02 e —8.05d 4.195 9.053 4191 0.011 99.90 O
Bk A T
03 Ji?ﬁmcm@w 8.973 4.192 8.972 4.188 0.011 99.90 e}
HRTEATSH
04 | —BABY2 4.195 8.892 4.190 0.000 99.88 0
HIRGEA T
05 ﬂwggmcm@w 8.903 4.200 8.902 4.196 0.011 99.90 0
HKERTE R
06 1§§§§wcm@w 8.885 4.195 8.884 4.191 0.011 99.90 O
HKGEAT
07 uw?éﬁ%m@m 8.946 4.196 8.944 4.191 0.022 99.88 0
BREA TS
08 1cwﬁghcgmw 8.889 4.192 8.889 4.188 0.000 99.90 )
HKsEA T
09 ”Nggmcm@m 8.905 4.192 8.905 4.187 0.000 99.88 O
10 HIERAA | g ggg 4.192 8.898 4187 0.011 99.88 o)

1 CYC Fully Charged

AT ZEA

T L-tg, V-HEX; DMk, R-BEE,; F-igk; O-Giltds. THFS. k. T, Tkt
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
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TEST 415 No.: STR17019238S
M * 2
Appendix 2
Fs 9 AT H 4 F5x T A5
No. Name of Test Items Thermal test
Mk AT Befo MRS Aft = :
paaE | ke | Before WRRATSr | miti | BRGE | posm
Sample No. | Sample status | HLFE TrigHLE F U of Tl e Ma?;;oss Remd(t;/a;OCV Test result
mi(g) Vi (V) mz(g) V2(V) > °
BT
01 1CW§§mcm@m 8.940 4195 8.936 4107 0.045 97.90 0
HIRGEATom
02 1§k§iwcm@m 9.053 4.191 9.050 4112 0.033 98.12 0
HIKGEA T
03 1cwgqﬁzm@w 8.972 4.188 8.970 4.118 0.022 98.33 0
Rt
04 1;égwcm@m 8.892 4.190 8.888 4111 0.045 98.11 0
HKsEAT
05 1CW§§mC;@M 8.902 4.196 8.900 4.108 0.022 97.90 0
HREATom
06 1Cﬁ§§ﬁgm@w 8.884 4.191 8.881 4.108 0.034 98.02 0
BRsEATH
07 &i@&wcm@w 8.944 4.191 8.942 4.107 0.022 98.00 0]
HksEA T
08 ng;mcm@m 8.889 4.188 8.884 4117 0.056 98.30 0
BKsEATom
09 1C“§§mcm@m 8.905 4.187 8.901 4.107 0.045 98.09 0
10 HIKGERAHW | g gog 4.187 8.896 4115 0.022 98.28 o)

1 CYC Fully Charged

FEH

E LR V-HESG DA R FHltk; O-GMtEE. THER. k. TmE. Tk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
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Appendix 3
5 5 WA 51 H 475 )
No. Name of Test Items Vibration
‘V” y. 2. “n ).
- . WA HT Before M5 After FEE | RAEE A% 5

Sample No. | Sample status I T B Frig ek AL & TTEgHLE Mass loss | Residual OOV o e g

mi(9) Vi) | m@ V2(V) - )
o1 | Hiesm | 8936 | 4107 | 8936 | 4107 | 0000 | 100.00 0
02 | HWEEAL | 9050 | 4112 | 9048 | 4.112 0.022 | 100.00 0
03 | HWerm | 8970 | 4118 | 8970 | 4417 | 0.000 99.98 0
04— | BREaR | gaes - | 44T 8.888 | 4.111 0.000 | 100.00 0
05 | HWGTER® | 8900 | 4108 | 8900 | 4.108 0.000 | 100.00 0
06. .-t B TE | 5581 4108 | 8.881 4108 | 0.000 | 100.00 0
07 | BWEERW | go42 | 4107 | 8942 | 4.107 0.000 | 100.00 o)
08 | DKEEAG | gesa | 4117 | 8.883 | 4.117 0.011 | 100.00 0
09 | BREEEA | 8901 4107 | 8.901 4407 | 0.000 | 100.00 0
10 HUCEEE | 8896 | 4115 | 8896 | 4114 | 0.000 99.98 0

1 CYC Fully Charged

LT =EH

E L-MER V-EERG DRME; R, FHlglk; O-ilkER. HER. k. BB, Lk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
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Appendix 4
R 7 WAL 485 b
No. Name of Test Items Shock
Cﬂ,‘ T3 NS o
R | ks | Before WEbR Afler | gtk | MAME | e
Sample No. | Sample status 2RIy TTi%HE I T JTEg L E Ma?os/;oss Res'd(li;l; OCV| Test result
mi(g) Vi (V) mz(g) Va (V) 0 0
BT
01 Rfee |- 893 4.107 8.936 4.107 0.000 100.00 o
YKL T
02 oememe | 9.048 4.112 9.048 4.112 0.000 100.00 0
HSE AT
03 e~ BATO 4117 8.970 4117 0.000 100.00 0
WA
04 o nh | 8.888 4111 8.887 4.111 0.011 100.00 0
HKsEA7en
05 (e | 8.900 4.108 8.900 4.106 0.000 99.95 0
HRFEATH
06 jgrema | -Basd 4.108 8.880 4.108 0.011 100.00 0
HRFEATH
07 o | 8.942 4.107 8.942 4.107 0.000 100.00 0
BRsEA T
08 fyé\?fuyicmged 8.883 4117 8.883 4.116 0.000 99.98 o)
HUEA T
09 et | B.901 4.107 8.901 4.107 0.000 100.00 o
10 HRK7ERTH | g ggp 4.114 8.896 4114 0.000 100.00 o)

1 CYC Fully Charged

LFEH

T L-yitgg;, V-HES; Dk, R-BEZY; F-lgk; O-iltis. JTHES. k. . K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
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Appendix 5
s 5 AT E 5K S
No. Name of Test Iltems External short circuit
. R Ao it 2 T o v B P —_— &
#Fﬁ‘éﬁ% #F‘%'{k%‘i‘ Max. External Temperature ’ﬂﬂﬁt%% i
Sample No. Sample status (‘C) Test result Remark
HIKSEAETH
01 1 CY(;\Fj;I‘Iy Charged 55.4 @) /
HIRBETE
02 1 (!?‘Y():\ Fjjly Charged 55.7 (@) /
HIKGEAETH
03 1 CYé\FjIy Charged 55.9 o) /
HIKGEERH
04 1 (ildY({\ Fjjly Charged 55.2 0 /
HIRGEATH
05 1 CYé\Fjljly Charged 95.7 O /
BIKTEATTH
06 1 CY()I\ Fﬁly Charged 55.2 @) /
HIKTEATH
07 1 ?Y(j:\ F)ucl‘ly Charged 55.4 @) /
HIRGEAERH
08 1 cvé\ Fjurfly Charged 55.9 O /
HIKFTEATH
09 1 CYé\FjuEI‘ly Charged 55.3 0) /
HIRGTEERH
10 1 CY(;\ Fjully Charged 55.4 @) /
LFZH
Pa s D-fifi4A; R-EZ,; F-igk; O-Lfffk. B, LK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire
ISR AR A PR A F 8T, 121
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Appendix 6
A=) 6 MR E 45K P
No. Name of Test Items Crush
; 5 AT i e e >
PR PSR e B % &
Sample No. Sample status (C) Test result Remark
HIX50% A&
" 1 CYC 50% Capa%ily 26.8 o /
IR 50%EE
12 1 CYC 50% Capa%ily 27.3 o /
HIX 50% A&
13 1 CYC 50% Capa%ily 26.4 0 /
HIK50%EE
14 1 CYC 50% Capﬁty 255 O /
15 HIX 50%AE 259 ') /

1 CYC 50% Capacity

H D-fiffh; F-l2k; O-Tffifk. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire
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dTEST 45 No.. STR17019238S
M x 7
Appendix 7
s 5 IR H 4475 o BEFR
No. Name of Test ltems | Overcharge
TR FERIRAS IR S #HVE
Sample No. Sample status Test result Remark
HUEAT
16 1 CYé\;lEI??Jharged O /
HIRGEA T
1 7 1 CY(})\ FJL::IIIy Charged O /
HREATT
1 8 1 (E):’Yé\l:jtﬁljb(.)harged O /
HIRGEERH
1 9 1 CY():\F}ully Charged O /
50 54
20 50 CY(})\ thlijllj:(:harged O /
50 RSB A Fo HL
21 50 CYé\ Fjlfily Charged O /
50 IRFEEFRHL
22 50 CYé\ Fjully Charged O /
23 50 IRFEATTHL 0] /

50 CYC Fully Charged

LTFZEH

VE: D-fifi4k; F-#g:k; O-Tffifk. ik,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire
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TEST 45 No.: STR17019238S
it £ 8
Appendix 8
& g | R 4 Gy
No. Name of Test Items Forced discharge
B dh 2 5 FEiRZS IUNERAP S #VE
Sample No. Sample status Test result Remark
24 Tl 0 /
25 e 0 /
26 Tl 0 /
27 T s 0 /
28 e 0 /
29 Teh 0 /
30 B 0 /
31 T i 0 /
32 iy e 0 /
33 Tk 0 /
34 Bocrt Byt 0 /
35 S0 VG Sy s 0 /
36 50 280%%%329@ O /
37 0 Xty ey 0 /
38 s e 0 /
39 ot 0 /
40 e 0 /
41 oo 0 /
42 R0 OYC Sy T 0 /
43 So IR 0 /
Dk F-igk;  O-Tffifk. gk,
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
BRYITE 45 e A R A PR A 7 B, 127
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